" i W W T B R I T T R W W - W R W e W T O e e T T TR AR TR TR AR R RRRR TR R R TREROTEEE TR T T T T T T e e TR T e TR TR T T e - - . 7

/"1

| T|TO
TAITO CORPORATION a

SERVICE INSTRUCTIONS
AND PARTS CATALOG

g
g
%
g
é
E
%
%




‘"PREFACE

When setting up this "Laser Grand Prix", never fail to
read the Section 2 (Notes for Setting Place) and the

Section 3 (Notes for Handling) of this manual.

The setting work includs the connection of the Cabinets,
the setting of the Player, the setting of the Disc, and
the attaching of the Display Panel.

Again, when setting up this game, carefully read the
handling explanation and the stickers attached on the
Cabinet.

Specifications:

1) Power Source
100 VAC (50/60 Hs)

2) Power Consumption
230 W
3) Play Pricing
! coin - 1 play (adjustable) ~

4) Dimensions of the Cabinet Assy
750 Width x 2,306 Depth x 1,813 Height (mm)

5) Weight
Main Cabinet .... 126 Kg
Seat Cabinet .... 77.4 Kg
Player .......... 24.3 Kg
Monitor ...... ... 22.5 Kg

{The Player and the Monitor are included in the
Cabinet.)



CONTENTS

1. Name of Part ...... f et e r e a e ettt et e e 2
7. Notes for Setting Place (... it it nesneranns 5
3. Notes for Handling ......... et r e 6
4, Daily Safety ..ttt ittt iinasinenanssanns e 7
5. Connection of the Main Cabinet and the Seat Cabinet .... 8
6. How to set the Player and the Disc ......c i, 10

6-1. Opening and Closing of the Dust Cover ...... e 10

6-2, Sipping for the Player and the Lens Cap ............. 11

6-3. How to handle the Disc ....... et a e e e e 11

6-4. Attachment and Detachment of the Disc ............... 12

6-5. How to connect the Player Harnesses ....... A 13
7. How to attach the Display Panel ........ .0t irrannnn. 15
8. Playing Instructions .......... e i 16
9. Adjustment for the Switching Regulator ................. 18
10. Adjustment for the PCB's ... . iiiiinnrnernnnnnns 20
11. Adjustment for the Color Display Monitor ............... 24
12. Daily Maintenance ....oeaven.- e e e e e 27
12-1. Opening of the Shift Lever and the Rejector ......... 27
12-2. Detaching of the Rejector ....... e 27
12-3, Exchange and Adjustment of the Coin Switch .......... 28

12-4, Exchange and Adjustment of the Shift Lever Switch ... 30
12-5, How to detach the Pedal Box ............ ce e T B |
12-6. BExchange and Adjustment of the Brake Pedal Switch ... 3l

12-7. Exchange and Adjustment of the Accelerator Pot ...... 32

12-8. Opening of the Dash Board Panel ...... Cer s e a ey ve. 33
12-9. Exchange of the Sensor PCB Assy ......... e ... 33
12-10. Cleaning of the Disc and the Filter .......ovsrecev.. 34
13, Parts Catalog vuiiievoeeaneonorrannoaensnscnonnrsonnsanss 35
14. Wiring Diagram



. SERVICE INSTRUCTIONS




., Name of Part

////*'Display Panel

LED Panel

Main Cabinet Seat Cabinet

Connecting
Part of

Cabinets . Video Disc

(located in
this part)

Casters
Back Door
Power Switch
(On-0ff Switch)
Main Fuse {(54)
Cash Box Ground Terminal

Power Cord

Casters



(Part of Main Cabinpt)

///r— Today's Ranking

Time Display

Score Display

22" Coler TV
Screen

Play

Instructions Ignition Key

Brake Pedal

Step Plate

—oa—7
G’;éé\h Connectors

(located in
. this part)

{(Part of Seat Cabinet)

Shift Lever

j |

Coin Slot —

e

oin Return Cup

T Connecting Part
of Connectors



(Switches in the Shift Lever)

CENTRAL CONTROL Degaussing
Switch

.._.__h[_

High Score

\'VL@ ' Reset Switch

Sound Volume
= e Pot

g;’ |

o Service
Switch

¥ Central Control

o Degaussing Switch
As this game uses the color Video Monitor, when the machine
is set up or transported, color distortion may happen.
In such a case, push the Degaussing Switch., In case of using

this Switch continuosly, use it at 10-munute intervals.

o High Score Reset Switch
When this Switch is pushed, the today's ranking and high score

display are reset to "0",

o Sound Volume Pot
As a rotary switch is used, the sound volume can be controlled
in 4 steps. Adjust it according to the location,
If further adjustments are needed, refer to the section for
the adjustment of the PCB's,

0 Service Switch
By pushing this Switch, the number of credits can be

increased .without working the Counter,



Notes for Setting Place .

1"

" Laser Grand Prix is for indoor use.

Install the machine indoors only,

Install the machine on a flat-surfaced floor and provide

suitable space around the machine,
Do not install the machine in location without vibrations.

Do not install the machine in location with exposure to direct
sunlight or excessive heat in order to prevent the unit from
rising internal temperature. Also, do not install the machine
in humid dusty places,

(The location room temperature should be less than 30 degree C.)

Do not install the machine in dangerous places viewed from
the angle of disaster prevention (such as emergency exit and

fire alarm).

When the setting place is decided, adjust the feight of the
both Cabinets by declining them and by using each 2 pieces

of the adjusters as shown below,

The connection between the Main Cabinet and the Seat Cabinet

should be done after doing the above adjustment,

A

Decline
both.

™\

=

b /AN =777

Ad justers (2 pieces each)
-



Notes for Handling

As this game uses the color Video Monitor and the Video Disc

Player, avoid rough handling in transportation,

When the Disc is set into the Player, do it in the location.

After Setting the Disc, if the machine is moved, screw the
Shipping Screws without fail. Otherwise, the Disc may be

damaged or the Player may become defective.

When the Player itself is moved, never fail to do the shipping

for it.

The Ground Terminal of the machine should be connected to the

ground.

The parts of the machine may be loosened during transportation,
Therefore, check whether all of the PCB's are correctly

mounted and the Connectors are perfectly connected.

There are parts with high-voltage in the TV Monitor unit.
Attention must be paid so as not to touch them. Also, do not

touch the white-paint-locked preadjusted parts.

Even if the PCB's are evidently defective, do not attempt
. to service with ordinaly testing equipment, since the internal
voltage of the testing equipment may cause damages to the
circuitry of the PCB's.

Do not disclose the Video Disc Player. There are very dangerous
"parts in the Player, such as the parts having high-voltages

or emitting laser beams.

Also, do not inspect the inside of the Player, which may

cause damages to the parts.

If any foreign metal pieces happen to be in the Player, stop
operating the Player. Otherwise, they may cause damage to
the Player.

Never connect or disconnect any of the Connectors for the PCB's

while the power is on.



o When connecting the Flat Cables, pay attention to the

.

» e |4

connecting direction,

¥ After putting the both marks together,
connect the Connectors.
o Only use the specified fuse.,- If the specified fuse is cut off,

turn off the power and stop operating the game.

o When checking the output voltages, refer to the Wiring Diagram
and the adjustment of the Switching Regulator in this manual.
If the line voltages are set higher than the specified voltages,

it may cause damages to the IC's.

o If the voltages drop during playing, the screen may stop

displaying. In such a case, turn the power wff and on again.

o Do the cleaning of the Disc and the Filter twice a month.

Attach them so that no gap exists,

Daily Safety

o Although this game is designed based on our safety standard,
any abnormal things may happen in a long period of time.
Therefore, it is necessary to take measures to insure it is

daily safety.



Connection cof the Main Cabinet and the Seat Cabinet

(Do this connection after adjusting the adjusters.)

® :

Q

M8x16 ‘\\\(yﬁ o M8x30

Joint Plate B

X BOLT HEX BOLT

P
Q

washer 8M

‘HE
ﬁgz?gT Joint Plate A

¢

0

Pull out the three connectors

from the Main Cabinet.

Completly connect the three

Connectors into the Seat

Cabinet.

There are two kinds of
connecting methods,
Connect the Connectors

according te the seat position,

Seat Position

(for 160-cm height person)

Detach the Joint Plates

(A and B) which are temporarilj
attached to the both sides of
the Main Cabinet, and connect
the both Cabinets by using
those Joint Plates and

the Bolts (M8x16 and MB8x30).

First, attach the two kinds
of the Joint Plates to the

‘Seat Cabinet by using the

Bolts.

The Joint Plate (B) is to be
attached to the side of the
Cash Box of Seat Cabinet.

Note: The oval hole side of the

Joint Plate (A) is to be
placed on the

Main Cabinet side.

o Use the Washers for screwing

the Bolts on the

Main Cabinet side.



:

Seat Position (for 170-cm height person)

WASHER
8M

HEX BOLT
M8x16

Step Plate

*FW
HEX BOLT

MBx16

o

~N

HEX BOLT
M8x30

Joint Plate B

BUTTON HD
SCREW

,SJoint Plate A

Detach the Joint Plates (A
and B) which are temporarily
attached to the both sides
of the Main Cabinet, and
connect the both Cabinets by
using those Joint Plates and

the Bolts,

First, attach the two kinds
of the Joint Plats to the
Seat Cabinet.

Note: The oval holes of the

Joint Plates (A) is to be
placed on the

Main Cabinet side.

o Use the Washers for screwing

the Bolts on the

Main Cabinet side.

Detach & pieceg of the
Button Hd Screw {(M6x20)
which fix the Step Plate.
Then, slide the Step Plate
to the Seat side, and fix
it again by using the same
Bolts,



How to set the Player and the Disc

o The Player and the Disc are attached to the inside of the
Back Door of the Seat Cabinet, Open the Back Dove, and remove
2 pieces of the Wing Bolts (M4x10) which fix the Player, then
pull out the Player and the Disc from the inside of the Cabinet.

WING BOLT
M4x10

Disk Stop

6-1. Opening and Closing of the Dust Cover

o Plug the Power Plug of the Player into the AC-Socket located
- of the Seat Cabinet, and turn the Power Switcg on.

o Push the Power Switch(D ("POWER") of the Player.
(The Indicator located above the Switch is lit.)

o After pushing the Reject Open Button (@) (REJECT OPEN"), the

Dust Cover can be open by your hand.

Caution: Do not use any other plugs than the Power Plug of
the Player,

éa.ser 49/:{6

@ REJECT 7//

OPEN — Indicator

@ POWER Y




-2 . Shipping for the Player and the Lens Cap

o In order to protect the inner parts during transportation,
the shipping protection has been doen on the Player itself and
the Cap has been put on the Lens. .
Before setting the Disc, never fail to remove the Sipping Screw,

the Plate Spring and the Cap,

o Keep the romoved Shipping Screw, Plate Spring and Cap for

retransportation,

Note: In case that the Player is retransported, use the same

Shipping Screw, Plate Spring and Lens Cap without fail,

Shipping Screw &

Plate Spring

\M“M\ Lens Cap

6-3, How to handle the Disc

o When handling the Pisc, handle it as the same m nner as that
for stereo record discs., When holding the Disc, do not touch

the signal-recorded surface. Hold it as shwn below.

In case of holding the Disc by
both hands:

In case of holding the Disc by

single hand:

,

Fig. B



=% . Attachment and Detachment of the Disc

% When attaching the Disc, set it on the Spindle with facing

the play-back surface (the recorded surface) up.

‘Note: The Shipping Screw, the Plate Spring and the Lens Cap
should be removed.

o After setting the Disc, close the Dust Cover, turn the power

" of the Cabinet off, and refer to the section for the connection
of the Player Harness. _

" (The Power Switch "POWER" of the Player is continuously

"ON" in this procedure.)

Spindle

 ¥ote for detaching the Disc after setting

fb When the Disc is detached at the time of game-over for cleaning,
turn the power of the Cabinet off without fail. Also, after

thfemoving the Harness connected to the Player, then pull out the
.y”Playe; from the Cabinet, and the Dust Cover.



5. How to connect the Player Harnesses

ote: When connecting the Harnesses ), @ and ® , turn the power
of the Cabinet off without fail,

The connection should be made after setting in the Guide,.

For the above, the setting of the Player is completed,
By closing the Back Door and turning the power of the

Cabinet on, the game can be played.

When detaching the DlSC, turn the power of the cabinet off
and unplug the harnesses (D, @ and Q) .

1 : AUDIO OUT (Qutput Terminal of Audio Signals)
2 : VIDEO OUT (Output Terminal of Video Signals)

3 : EXT CONTROL (Connector used in case that the
' function of the Player is

- computer-controlled.)

4 : AC-IN "~ (Power Input Plug of 100 VAC)

©)

EXT CONTROL VIDEO OUT

= = (© 1/t. ' '

‘

- El'l' CONTROL \“II:IEO
©m%;’[n o o our AC SOCKET .

2]
=@ AUDIO OUT g



iHiow to attach the Display Panel

‘Remove &4 pieces of the screws (M5x20) which fix the Title
Suppert Top for the LED Panel of the Main Cabinet.

L

L

TITLE SUPPORT TOP

E/— Screw, M5x20

T

Put the Display Panel on the Title Support Top, and fix it
by using the same screws (4 pieces of M5x20).

DISPLAY PANEL

Screw, M5x20



a

Playing Instructions

This game is the Grand Prix Race played on the Fuji Speed Way.

One - player game
1 coin - 1 play (Adjustable)

Insert coin, and turn the Ignition Key.

Bring the engine to the maximum torque while in the "NEUTRAL".

When the siga says "GO", shift into the "LOW" gear and start
racing.
(If you shift into the "LOW" gear before starting, a penalty

is imposed on you.)

- Drag Race: 400-meter Straight Course

Your starting position for the GP-Race is determined on

your lap time,.

GP-Race: If you complete driving within the set time you can
challenge the next round. If you clear the fourth
round, you can challengs the Spark Race.

(The set time is adjustable.) ~

Spark Race: If you complete 2 rounds of this race within
the set time, you can go to the glory
Fantastiec Race.

(The set time is adjustable.)

The game ends when the time reaches "00".

GP -RACE

o 25 3q] 4,

SPARK
RACE

SEC.

44

160 |58 (58

SEC.

SEC. SECJ SEC.
Round)




T, 4

.VER_AL.L VIEW OF IHE COURSE,AND DRINING POINTS i . . . ooioowd coiioin @ oog e
i ' THE PROFESSIONAL DRIVER'S

RECORD COURSE

P4 | . / :

-.--.\-.-:_h . . ) — i 1'! ‘:l

; . =5 AR ST
STA

.icijl_ijl|111rrr‘r—rlJJ|-||Lﬁ||[1],
%ART COURSE l—j_l l_EADDOClij { 5—CONTROL TOWER_

! J {

SCRUTINEERING
PADDOCK

|
)

o DOWNSHIFT AT HIGH
SPEED CAUSES YOUR
ENGINE TO BACKFIRE.

o YNU HAVE TO USE YOUR STEERING
SKILL I¥ ORDER TO MANEUVER
hd YOUR CAR LEFT OR RICHT TO

AVOED & 5KTD,
- . P
BLOCK A
R

SHOW DFF YOUR RACING STEERING y  SO00% AFTER STARTING THE RACE,
R ,  ShiLL ON THE 08 H11R-31N a DU WILL COME TG THE 4UR CORNER

P OCURVE. To SAVE LOST TIME. TakE - STEER m:R CAR T THE OUTS[DE
THE CURVE 5LOWLY XD AUCELERAE £ AXD QUICKLY DOWNSHIFT TO "
oeT. : CLEAR THIS sPOT, ; ¥ MASTER THE PROFESSIONAL DRIVER'S COURSE
X 3 ~ - = - = L
X % 2 TO OBTAIN HIGH SCORE.

i

% A




djustment of the Switching Regulator

‘The Switching Regulator is located in the Main Cabiﬁet.)

To set the voltages higher than the standard values will cause
damage to the IC's. (Refer to the section for the sensing

function.}

When checking the output voltages, refer to the Wiring Diagram
in this manual. Adjust the Pots by using a small (-)-type

driver,

O O _ O O [mm]

] Hea

16P CONNECTOR

VR3 .... The Pot for adjusting the 12 VDC line,
(adjustable £5%)
Set at 12V.

VR5 .... The Pot for adjusting the 5 VDC line,
(adjustable £5%)
Set at 5V,

tote: The 13 VDC is fixed, and there is no pot for adjusting
this line, Do not adjust VR, VR2 and VR4,

These Pots are for édjusting the logic circuitry.
Careless adjustment on these Pots may cause damage to

the circuitry.
»



Sensing Function

in no load condition.)

' The Switching Regulator used in this game has the sensing
function,

This function is the function to keep the 45V constant even
if the current on the load side (the Main PCB side) of the
+5V fluctuates. For this, the sensing functien will not work
in no load condition (i.e., the Main PCB is removed), and

the all circuitry will stop outputting voltages, Therefore,
when the output voltages are checked in no load condition,

e the following work is needed.

< Switchiﬁg.16~P Nylon Connector>

- Jumper Wires:
Pin 1 ————~ Pin 5
Pin 2 —— Pin 6

~ . (Jumper on the back side of the

3la[R|S]=|a|s]»~
ala[zje|~jofe]-

connector on the scolder side.)

After checking the output voltages, remove the jumper wires
without fail., Leaing the jumper wires there will cause
walfunction of the circuitry because of the over-voltage

Prevention circuitry,

Do not turn the Power Switch on and off instantaneously.
¥ .
Doing-so will cause repeated rush current occured and will

cause damage to the switching transistors.

(This function is to be used when the output voltages are checked



Ad justment of Game PCB

(The PCBs are located in the Main Cabinet.)

Adjustment of Sounds

[P_le_‘/,/Pot for adjusting Sound Volume
|

on the Seat Cabinet side.
[FF"G'*-"“Pot for adjusting Sound Volume

en the Main Cabinet side,

iio Change-over of DIP Switch Settings

The DIP Switches are mounted on the PCBs located in the Shield
Case. When changing-over the settings of the DIP Switches,
turn the Power Switch off, and take out the Shield Case from

!
the_Cabinet.

Procedure: _

(® Unplug the G-,T-, and H-Connectors and the P- and Q-Flat
Cables.

Take out the Shield Box frome the Cabinet.

Open the Shield Cover.

Detach the FRC-Filter PCB, and Unplug the P- and Q-Flat

Cables connected to the Game PCB. ' '

© ®00

After removing the Filter Board Box, the Game PCB can
‘be detached from the Shield Case.

When attaching do the above procedure in the reverse order.

™ Rollet Screw, M4x10

@

P- and Q-Flat
Cables

¥ Screw,M3.5x6

Srd
G-,T-,H-

@ Shield Cover
. Connectors (@) FRC-Filter PCB



E
i

b The DIP Switches are mounted on the PCBs located in the Shield
E Case,

(The settings of the DIP Switch can be done only after removing
the Shield Case.)

oy ] EC 0T
1 A B C

1

DIP SW

i%;]'] [:

Note: Do not turn the Pot, VK1,
This Pot is for adjusting the synchronization, and preset
at the factory. Caseless turning this Pot will cause

defect to video images.

-0 Settings of DIP Switch A: Change-over of Time Settings

Setting ———————Pasition] 1 [ 2 [ 3 | 4| 5|6 | 7|8
# 68 Sec.| ON oN | -
GCP-Race 66 Sec.,|OFF ON
: 64 Sec.| ON [OFF
(1st Round) 62 Sec. |OFF |OFF
62 Sec. ON ON
GP-Race - * 60 Sec. OFF | ON
(2nd Round) ‘58 Sec. _ ON | OFF
56 Sec, OFF | OFF
60 Sec. | ON| ON
GP-Race * 58 Sec. ' OFF | ON
(3rd and 4th 56 Sec. ON | OFF
Rounds) 54 Sec. OFF | OFF
*¥ 44 Sec. : ‘ON ON
. Spark Race 42 Sec. _ OFF ON
40 Sec. ON | OFF
38 Sec. _ ' OFF | OFF

(*#): Factory Settings



[ o Settings of DIP Switch -B: Change-over of Play

Pricing

-

will increase credits independently.

osition 1 Way (Left) 2 Ways (Right) )
Setting 1 2 3 4 5 6 7 8
* I. —_ .
ot i Lo, O
coin - ays
1 i 3 pl ; ON oN 0 ON
s coin -3 plays OFF N OFF
i 3 1l coin -4 plays| OFF OFF
£ 3 ON ON
: ] 1 coin -5 plays ON oN ON ON
;4 in - - OFF
s | 1 coin -6 plays OEE OFF = OFF -
i i i -7 .
: 3 coin -7 .plays OFF OFF
E;ﬂ -1 coin -8 plays| OFF C OFF
;;” _2 co?ns-; play 02g .ON ON ON
Eé 3 coins-1 play N Og: ON
?;: 4 coins-1 play ON  OFF OFF
3§ 5 coins-1 play | OFF . OFF OFF
6 coins-1 play ON ON OF ON- oN
7 coins-1 play. ' OFF
8 coins-1 p1 . OgF OFF ON OFF
S L N1 oFF — OFF
9 coins~1 play | OFF | OFF
(*): Factory Setting

"In case of the 2 ways, the coin inputs of the both 'coin slots

(For example: When setting "2 coins - 1 play™, if each one coin

fis.drppped into the both coin slots, no credit is increased.)




F: o Settings of DIP Switch C

Setting POSitiOﬂ

1 4 5 6 8
. b1 Free Play ON
ree ay # Normal Game OFF
' Without ON
Coinage Display
* With OFF
Without o
Year Display 2
_ * With OFF
No Hit D . No Hit ON
NO 1t Detection * Normal Game orF
2 Ways 0
Coin Slot . N
\ * 1 Way OFF

§ Free Play

--§ No Hit

to this mode.

'the speed of the car is decreased,

- can proceed to the final game.

and these positions should be set at "OFF",

T

- The game can be played without inserting coins.

" car crashes rival cars, no exp1051on happens and

Note: The positions 2, 3 and 7 are not used in this game,

- " If the player's car touches the shoulder of the course,

but if the player s

The time has no relastion

(*): Factory Settings




J#i.
I

i}Adjustment of Color Display Monitor

Location of Adjustment Pots

;h This game has the circuitry, in which the NTSC Color images
. and the RCB input signals are composed by the control signals.

This Monitor is a spacial NTSC color display Monitor.

ZT—'H.SIZE COIL

. FOCUS
@ +B ADJ
SCREEN []
. ==
R =] bl ol e Rl
N T TTYITITTT T
V.POSITION — L— R.GAIN
V.LINEARITY — G.GAIN
V.HEIGHT —— B.GAIN
V.HOLD | COLOR — RGB.BRIGHT
H.POSITION |  SUB.BRIGHT
b TINT ——
H.FREQUENCY __ BRIGHT
o ' SHARPNESS CONTRAST

must be paid when hapdling it.

o The adjustments have been done at the factory for the best
performance, but if necessary, adjust the above Pots by

referring the explanation for each adjustment.

Note: Careless adjustment will cause malfunction to the Monitor,
' Do’ not touch the white-paint-locked Pots., Also, as the
high-voltages exist in the TV Monitor unit, attention



;xplanation for Adjustments

¢ o H.FREQUENCY (Horizontal Frequency Ad justment)

Adjust this, Pot if the horizontal stripes appear

on the screen or the screen. rolls from left to
rlght.

H.POSITION (Hor1zontal Position Ad justment)
Adjust this Pot to move ‘the screen left or right

for desired p051t10n1ng.

V.HOLD (Vertical Hold Adjustment)

Adjust this Pot if the screen rolls up.or down.

V.HEIGHT (Vertical Amplitude Adjustment)
Adjust this Pot to change the vertical screen

size,

V.LINEARITY (Vertical Linearity Adjustment)
Adjust this Pot, if the upper. or the lower part
of the screen is shrunken. '

"V.POSITION (Vertical Position Adjustment)
Adjust this Pot to move the 8creen up or down

for de31red positloning.

H.SIZE COLIL (Holizontal Amplitude Adjustment)
Adjust this pot to change the horizontal screen

size,

RGB-GAIN (Logic Screen Image Adjustment)

R.GAIN .., for changing red color
G.GAIN ... for changing green color
B.GAIN ... for changing blue color

*

;The location of the Adjustment Pots is shown on the previous page.




CONTRAST (Player Screen Image Adjustment)

Adjust this Pot to change the contrast of the screen image.

SHARPNES (Player Screen Image Adjustment)

Adjust this Pot to control the sharpness of the screen image.

COLOR (Player Screen Image Adjustment)

Adjust this Pot to control the darkness of the screen image

“color.

TINT (Player Screen Image Adjustment)

Adjust this Pot to control the hue of the screen image color.

In some cases of setting conditions, the screen color may be
distorted.. In such a case, use the Degaussing Switch

located in the shift lever or a degaussing device.

+B ADJ

The +B line voltage is set at 106 VDC %1 VDC.
Normally, Do not adjust this 4B line voltage.
Impedance Switch

The Impedance Switch is set at 75 Ohm,

Normally, this Switch is set at "ON" position.



T,

(2. Daily Maintenance

12-1, Opening of the Shift Lever Unit and the Rejector Unit

By releasing the both Service Locks, the Shift Lever Unit
can be opened. The Rejector Unit can be released by

removing 2 pieces of the Wing Bolts (M4x20).

?‘#,,- Shift Lever

WING BOLT,M4x20

12-2. Detachment of the Rejector Unit and the Rejector

By removing 3 pieces of the Wing Nuts (M4), the Rejector Unit
can be detached,

The Rejector can be detached by removing the Pan Head Screw
(M3x4) and pulling it to the direction shown with the arrow

in the following sketch,

[T PAN HD SCREW,

M3x4
AHHﬂHH“‘*— Rejector

Rejector-—hmﬁhhhh

Unit -

WING NUT,M&—_ |

217



Yr 12-3., Exchange and Adjustment of Coin Switch

# In case that the Coin Switch does not work (because of the
malfunction of the Micro Switch and the Actuator), refer

to the following procedure.

D Exchahge of the Coin Switch

Remove the Pan Head Screw (M3x25) which fixes the Micro Switch,
and detach the Switch from the Holder. And, attach the
Switch with the already-properly-adjust Actuator.

Note: When adjusting the Actuator, refer to the following
' sketch.

As to the wiring of the Harness, refer to the later

page.

() Adjustment of the Actuator

Attach the Actuator to the Micro Switch, fold it by referring
the dimensions as shown below.

The folding work shouid be done befor the Switch is attached
to the Holder by using the Screw.

16.5

| | | H jl Actuator
/o~ A
PAN HD N

SCREW PAN HD SCREW T

) 4

\_,/i‘;'\

5

(Dimensions in mm)

' 28



i

() Wiring of the Coin Switch and the Coin Lock Out Coil

Coin Lock QOut Coil

Y(W-G)

/

C-Barness Assy

W-G(Y)

Coin Switch

Connector

NO G
W-Y B
Where: Y ... Yello
W ... White
G ... Green
B ... Black

w =

* "No color is specified on the Harness to the Coin Lock

Out Coil.,

29



12-4. Exchange and Adjustment of the Shift Lever Switch

(D Exchange

Remove 2 piecea of the Binding Screws (M3x16) which fix
the Micro Switch.

C) Adjustment

Adjust the Switch so that it will be surely at the "ON"
position when the Shift Lever is shifted, and the gap
between the Actuator and the Switch itself will be 0.5mm.

Shift Lever / /

Black

\"‘ &)
I ‘ Hﬁhﬁ"‘“~Black

Orange-Green : White-Black

30



F 12-5. How to detach the Pedal Box

Remove 3 pieces of the Socket Cap Bolts (M6x40) which fix the
Box. And, pull the Box toward you and unplug the Connector:
from the main body, than the Box can be detached.

(The Pedal can be slided toward you by moving the position

of the Box fixing holes.)

SOCKET CAP —
BOLT \T

M6x40

WASHER ~”””-r-,ff

¢

12-6. Exchange and Adjustment of the Brake Pedal Switch
@D Exchange
Remove 2 pieces of the Binding Screws (M3x16) for the
Micro Switch.

@ Ad justment

Adjust the Switch so that it will be surely at the "ON"
position when the Pedal is stepped and the gap between the
Actuator and the Switch itself will be 0.5 mm.

3 Wiring
. (F-Harness Assy)

Orange-Blac

t o Gap / )D
‘ \ l-fz ”Hﬂ No—
: \M\\o coM
. r ;
Binding Screw —————1]
o “M3x16 & i
: | J Black

31




Tr 12-7. Exchange and Adjustment of the Accelerator Pot

@® Exchange

Unscrew 2 pieces of the Socket Set Screws (M4x6) which
fix the Pot, and pull out it from the Gear.

C) Adjustment

As to the new Pot, after attaching the Pot Plate, turn the
Shaft of the Pot counterclockwise to its end, and turn back
it until the resistance shows 200~ 300 Ohm measured by

using an ohm meter (tester).

After completing this adjustment, attach the Pot to the Gear
in the condition that the Pedal is not stepped.

Volume Plate

SOCKET SET SCREW
M4x6

L O

300 Ohm

Gear

Ohm-Meter
(Tester)

() Wiring (E-Harness Assy)
g

Black

t Red




12-8., Opening of the Dash: Board Panel

Open the Door located under the Dash Board, and remove the
Wing Bolt (M5x35) located in the middle back of the Dash Board.
And, by releasing the Super Creamps on the both side, the Panel

can be opened,.

WING BOLT
M5x35

Dash Board

Panel Z?’

Super Cramp

(2 pieces on the both
sides)

12-9, Exchange of fhe Sensor PCB

Remove 2 pieces of the Socket Cap Bolts (M3x6) which fix

the Sensor PGB Assy by using a hex wrench,

SOCKET CAP BOLT
M3x6

Hex Wrenc

et

; ’7V '
@’@I

)
HHH“\h_ Sensor PC Board Assy

33



L£=1U, Cleaning of the Disc and Filter

0]

L)

Cleaning of the Disc

Clean the Disc twice a month,

When cleaning, Sweep away dust by using a record cleaner
or soft cloth.
Sweep on the Disc from the center to the outer side

as. shown below.

In case that the Disc is very dirty, wash it.-

After washing, sweep away the water by using soft eloth.

Cleaning of the Filter

wash the Filter twice a month at the same time of
cleaning the Disc.

After washing the Filter, dry it well.

When attaching, no gap should exist.




PARTS CATALOG




: - . — .
lAS[H EHAN“ p“l“ Itam Part Ho. Dascription
Laser Grandprix Main Cabinet Ass'y (W90 00201a)

) 1 ES0 00111A  Service Lock No.8300 Single
2 E3C 00008A Lock Plste Long-Size
. 3 E3Q 000664 Lock Guard (B)
4 E50 600284 Super Cramp C-137
5 E30 017074 Title Support Tap
6 G935 000504 LED Panel
7 G90 001834 Today's Best Card
15 8 F90 006034 Title Sponge
9 E30 017084 Title Support Bottom
10 E30 017064 Fraont Support
il G95 00091A Front Panel )
12 G1l5 000424 Front Scticker
13 F90 005974 Color Plate 22"
L4 FS0 005964 Video Mask 22"
15 G35 001054 Display Panel
16 E30 017034 Yideo Base
1? F90 006014 Mat
18 E30 016994 Trim (L} La=210nnm
19 E30 017004 Trim (R) L=210mn
20 E30 016984a Trim L=720am
11 21 E30 017044 Joint Plate (A)
22 E30 017054 Joint Plate (B)
23 G15 000364 Cabiner Stcicker Side
24 F90 006174 Step Mat
25 E30 017614 Step Plate
12 M3? 0DOZ26A Cabinet Ass'y
M30 00360A Speaker Ass'y 8 ohm 10W l2cm
M30 DBO315A Fan Ass’'y
MO8 00043A Yideo Ass'y TC-VBN22(T)
MD3 00Z48A Control Board Ass'y
MOl 10002A Pedal Box Ass'y
21
I




Icem Pacr No. UDeacriprion '

sp[AKEH’ [AN & Spesker Ass'y (MO0 00360A) B OHM 10W 12cnm
' ’ E30 016904  Speaker Plate
2 Fo0 002304 Het
- 3

AG0 000144 Speaker 8 ohm 10W l2cm

—

Fan Aas'y (MI0 003134)
4 D20 00093 Fan Spacer
3 E30 013724 Woven Wire Cloth
6 €12 000594 Fan EB1148-38-2
7 E30 013734 Fan Bracket
] F90 QD066 Quitight Q-3
9 F20 000044 Grommet NG=79-C
10 E10 000094 Spacer
11 E30 01370a Fao Cover

Yideo Ass'y (MOS D00494)
12 MO8 000494 Yideo Ass'y TC-VBN22(T)

Main Cabinet Ass'y (W20 002014}

13 D20 001434 ¥ideo Beard (L)}




Asa'y (MO3 0024BaA)

Control Boerd

[v In“ As ,v 1 D20 Q01404 Control Board
2 E30 001604 Hook
' ' 3 ESO 600684 Control Minge
& F90 005954 Dash Board Panel
3 G35 0020La4 Instruction Plate
6 G35 002064 Indication Card
7 G95 00093 Key Plate
8 P27 000254 Plain Washer 5.5x22x1,6T
9 PO5 Q00784  Wing Bolt M5x35
H90 00371 Key Switch Aas'y
MOl 100014 Handle Mechanism Ass'y
Key Switch Aas'y (M9G 003714)
10 E30 004894 Key Base
11 E10 001054 Key Bugh
12 E3Q 004884 Eey
13 E30 Q04874 Switch Can
14 E4D 000404 Cam Spring
15 CO02 000834 Micro Switch AH7155660

16 F90 Q01504 Insulator ¥-Type




Item

LT - - - - I T R R T

[ I e
OO0 = O WA B L R e D

Part Ro.

Descriperion

Handle Mechanism Asa'y (MOl 100014)

E30 017284
E10 00409A
H90 000934
ElD 004084
B30 01727A
E10 003824
E30 017234

- F90 001584

G90 00073a
E30 004204
F90 003344
E10 004104
E1Q 003794
E70 000364
E30 006564
E70 00037A
E30 017264
E10 004064
K30 00il1BA

Hub Base {(B)

Hub )

Tension Roller

Roller Shaft

Hubt Base (A)

Hub (A)

Brake Wheel

Steering Cap
Decoreation Plate
Reteining Plate Aas'y
Steering Wheel
Steering Shafc

Spacer

Gear (A)

Pulse Cam

Gaar (B) R
Sencor Board Bracket
Joint Shaft

Sensor PC Board Ass'y



PEDAL BOX &
BRAKE MECHANISM ASS'Y

/

/

Itea

- - Y

11
12
13

Parc Ho.

Description

Pedal Box Ass'y (MOL 100024)

D20

E30

E30

HO1
MOl
L9G
L3O

001414
017584
Q17574

100034
100044
004484
004494

Pedal Box
Pedal Box Support (R)
Pedsl Box Support {L)

Accelerator Mechanism Asa'y
Brake Mechaniswm Asa'y

E Harneas Ana'y

F Haruess Asa'y

Broke Mechanisa Ass'y (MOl 100044)

E30
E30
E10
£90
E40
E£90
F90
co2
F90
E30
F90

017204
016804
004044
004314
001204
004324
006044
000834A
001504
001534
006054

Pedal

Pedal Bracket
Link

Link Cams

Spring

Base Plate
Bumper Rubber
Micro Switch AH7155660
Insulator V-Type
Tap Plate

Pedal Rubber



SWITCHING &
POWER LINE ASS'Y

Ttaw

- LT B

10
11
12
13
14
15
16
17
18
19
20

21

L2 NN L a— Y oy

Main Electric Asa'y (W90 002051}

Co5
Cl4
H90D
cio
F30
Cos
M4l
wao
M50
M0
K20
M42
60
L1o
L90
L90
L90o
L3O
L50

502044
00086 A
003624
002704
004834
504704
000064
002054
003794
003654
000324
003668
000108
000363
Q04574
004524
004554
000153
00016R

Lamp Socket L-Type

Filor Lamp 12V 150mA
Tranaformer Aas'y

Video Transformer

FRC Clamp

AC Receptacls

Switching Regulator Aas'y
Powver Line Ass'y

Shield Box Ass'y

PC Board Guide Ass'y - Sound
Sound PC Board Ass'y

Main PC Board Asa'y

Timer & Score PC Board Ass'y
Maipn Harness Ass'y

Z-N-U Harness Asa'y

K Harness Ass'y

Q1-51 Harness Ass'y

FRC Harness Ass'y 50P Lal300mm
FRC Harness Ass’y 407 La2700mm

Switching Regulator Ass'y (M4l 0OGO06A)

K30
H%0
E30

106064
00092A
Q1687

Power Line

E30
F90
c18
E30
F90
95
€02
Co6
€as
cl6
L90
L90
10

008974
Q01444
000084
000914
00047 A
000234
000204
010024
501444
000374
Q04544
000434
002444

Switching Regulator Asa'y
Regulator Box
Regulator Stop

Ass'y (W90 002054)

AC Cord

Mold Cord Plate

Mold Card Bush

Noise Filter ZMB-2206-02
Switch Box

Swietch Cover

Guide Piate ON-OFF
Toggle Switch ET1254-12
Earth Terminal

Fuse Holder 5-N 2058
Fuse 54

2 Harness Ass'y.

Earth Harness Ass'y

Transformer



pn Bnn““ Ites Part No, Deacription
_ & Shield Box Ass'y (M90 003794)
l;]lllllllli "lii:Ei""

HSD 001064 Shield Box
B30 017924 Filter Board Bex
E30 017904 Shield Cover

1

2

3

4 E30 Q1BO2A Board Support Bracket
3 E30 017914 Guide Rail

6 E30 01845A  Shield Box Cover

7 E30 0l8464 Guide Bracket

8 POS 000601_ Rellec Screw Méxl(

9 K90 001234 Filcer PC Board Aas'y

10 K90 001244  FRC Filter PC Board Aas'y
PC Board Guide aAss'y {M90 00365A) SOQOUND

11 © H%Q Q00994 PC Board Guide (A-5)

12 H9O 001004 PC Board Guide (B-S}

13 B30 017644 Guide Bracket (5)

14 POS Q00434 Wing Bolt M3x10

15 P27 000044 Plain Washer 3M

16 E1Q Q0Z124 Shaft

17 P22 000054 Wing Nut M3 -

18 M42 003668 Main PC Board Asa'y

i9 K20 000324 Sound PC Board Aas'y

20 E60 000104 Timer & Score PC Board Ass'y




e e e e e e R F‘—-—‘_—M

Lazer Creondprix Sear Cabinet Asa'y (W90 002024)

SEAI EABIN[I Ass,v 1 ESO CO111a Service Lock No.8300 Singls
) 2 E30 00C0AA Lock Plate Long-Size
i 3 E30 000664 Lock Guard (B)
4 F90 00600A Smork .
5 E30 017024 Disk Guide
6 E30 Q18554 Diwk Sctay L
T E30 017294 Disk Stop
8 PO5 000554 Wing Bolt M4x10
9 F90 006024 Seat Mat
1¢ E30 016954 Trim L=90an
11 B30 016974 Trim L=540mm
12 E30 016964 Tris L=180=n
i3 E50 001104 Service Lock Nco,8300 Double
14 E30 016864 Xey Lock
15 E30 0l6894A Lock Washer
16 E30 017104 Connector Box
17 F90 00598A Seat (A)
18 F90 00599A  Seat (B)
1% E30 016944 Seat Bracket
20 G15 000354 Seat Sticker Side
21 G1S 000374 Sear Sticker Back
22 FG0 006354 Disk Bumper
23 E30 017164 Fan Punching
, 24 E10 002894 Board Spacer R
MOT Q00274 Seat Cabinet Ass'y
K50 203154 Fan Asa'y
ﬁ90 003004 Speacker Aas'y 8 ohm 10W 1l2cm
M40 BOOL19A Cash Box Ass'y
M90 003724 Disk Player . LD-V¥1001
€51 0000LA Laser Disk- "LASER GRANDPRIX"
MO1 100054 Shift Board Ass'y
MO5 Q00214 Rejector Board Ass'y




" Gﬂ"’"f"' & | Pare Mo- Descripeion

Seat Cabinet Asa'y (MD7 00D27A)

sp[ AKE Assl 1 D30 000364 Seat Cabinet
2 FO0 000424 Cabinet Edge Black
i 3 £30 016934 Door Stopper L=320mm
' 4 E30 0002:A  Rack Door Stopper
3 E30 017184 Filter Plate {S)
6 F90 006074 Filter (8)
7 E30 017174 Filter Plate (L)
a F90 006064 Filter (L) -
9 E30 617624 Adjuater Plate
10 E30 000064 Ad juscer
11 E30 017604 Caster Bracket §
12 E50 600694 Caster 420R-N,D=38mm
Speaker Aas'y (M990 0Q300A) 8 OHM 10W 12cm
13 E30 013364 Punching Metal
14 F30 002304 Het
15 D20 000464 Speakar Board

16 ASD 000L4A Speaker 8 ohm 1OW l2cm




FAN, GASH BON &
LASER DISC ASS'Y

Item

[ I - L T A

10
i1
12
13
L4

15
16

Part No. Description

Fan A3s'y (M90 0031354)

D20 000934 Fan Spacer

E30 013724 Woven Wire Cloth
€12 00059 Fan EBli4B-38-2
E30 013734 Fan Bracket

F90 000664 Quitight Q-3

F20 Q00044 Grommet NG-79-C
E1Q 000094 Specer

E30 013704 Fan Cover

Cash Box Ass'y (MO4 0001%4)

E30 017214 Cash Box Frame

E30 017224 Cash Box

ESQ 00102A Dom Lock CB18 R90°
E30 001774  Lock Plate {C)

EA0 OLl6834A Coin Bracket

E30 Qlas51a Shutter Plate

MO0 003724 Disk Player LD-V1001
C51 DOOO14A Laser Disk "LASER GRANDPRIX"




~ SHIFT BOARD &
~ LEVER ASSY

Icem

[~ RV I T I

10
11
12
13
lé
15
16
17
1a
19
20

Part No,

Deacripcion

Shift Board Ass'y (MOl 100054}

D20
E30
ES0
G935
E3Q
E30

HOl

001454
017194
600674
000924
009914
Q09784

100064

Shifc Board

Shift Board Joint
Shift Hinge (S)
Shife Place

Haok

Hook Bracket

Shift Lever Asa'y

Shifc Lever Ass'y (MOl 100064)

E30
Fo0
E40
E3i0
co2
F30
E30
El10
EJ0
HS0
F90
F90
E30
El0

Le0

017244
006094
001214
017254
000834
001504
Q01534
004074
014344
000944
005544
0060BA
014594
004054

004504

Shift Bracket (A)
Rubber Bumper
Tensaion Spring
Shift Bracket (B)
Micro Switch AH7155660
Insulacor Y-Type
Tap Plate

Center Shaft

Cam

Shift Lever

Mask

Spacer Rubber

Spacer
Roller

J Harness Aas'y



REJECTOR BOARD &
SHUT ASS'Y

Item

Wb W s e

Part Ho.

B T

Descriprtion

Rejector Board Ass'y

D20
E30
£30
POS5
E50
P22
E30

MO5

Rejector Shut

E30

001424
017144
017154
000604
600664
00007A
D184%4A

000234

Q1713a

E30 Q17674

Rejector Board
Rejector Support
Joint Support

Wing Bolt M4x20
Shift Hinge (L)

Wing Nut M4

Rejector Board Caver

Rejector Asa'y

Rejector Shut Aas'y

Ass'y 1 Way (MOS 00023A)

Entry Shutter

Entrance Shutter




Item Parc ¥No. Dascription

REJEGTOR ASS'Y 1WAY

1
2 30 D16914 Coin Entrance
3 E20 000874a Coin Entry Molding
& . Entry Plate
5 E10 004034 Cancel Button
& E40 DO001A Cancel Button Spring
7 El10 000544 Cancel Button Holder
8 EI10 000074A Holder Nut
] E3D 015814 Coin Chute (A)
10 E30 016824 Coin Chute (B)
11 E30 017124 - Entry Base.
12 B30 012274 Price Cover
13 Price Card
14 E20 012264 Holder Support
15 EA0 Ql&6B4A Laver {A)
16 E30 016854 Lever {B)
17 E30 012254 Cup Daor
18 E30 012074 Cup
19 E30 012064 Chute Bracket
20 C02 DO0524 Micro Switch €-563-3
21 C03 000014A Actuator CAA-1
e 22 E30 002854  MS Coin Guide
23 FO0 001484 Insulator C-5G,Type~-3
, 24 Cll 008024 Coin Lockout Coil DC-12¥
25 E30 001804i Actuator Cover
137 C Harnesa Aas'y
127




n[“]“hl un"‘“nl Ites Part No, Description
. Sest Cabiner Elsctric Asa'y (W9O 002044}
5 1 COS5 504614  AC Sacket
L10 000334 Main Seat Harness Ass'y

190 004534 U RBarness Ass'y

L90 004514 K Harness Ass'y

L90 004564 P1-Q1 Harnesa Ass'y
M90 003634 Central Control Ass'y
M90 003644 Tilt iss'y

Central Control Asa'y (M90 G03634)

2 E30 017114 ¥olume & Switch Bracket
3 C02 00164A Rotary Switch
[ E90 004164 Knob
5° €02 000334 Puah Button Switch VAQ-4R
Tilt Asa'y {M90 003644)
Co4 QLQ27A Tilt Switch
7 E30 016884 Tilt Stay
Laser Grandprix Seat Cabinet Ass'y (W90 002024)
B8 E30 018504 Counter Bracket {1i0%)

9 C17? Q00084 Counter ME-5




—
LIAIIHI]HII:S

LASER
GRAND PRIX

®




